
   
 

  



   
 

 

Table of Contents 

Financial Assistance Division ................................................................................................................................. 3 

Executive Summary ................................................................................................................................................... 1 

Project Activity ............................................................................................................................................................. 3 

List of Borrowers ........................................................................................................................................................ 7 
[...]
waterbody segments for sediment loading, which is a high priority pollutant for Oklahoma's nonpoints source 

management program. 

 

 

       

 

 Barnsdall Public Works Authority 

ORF-22-0063-CW 

 

  
Binding Commitment    

Application Amount:   $275,372.78 Approved Date:  September 20, 2022 

Assistance Provided    

Loan Amount: $275,372.78 Funded Date: September 29, 2022   
Additional Subsidization: $275,372.78  

 Estimated Savings: $437,000.00 

 

 

Barnsdall Public 

Works Authority 



Oklahoma CWSRF Annual Report 2023 10 

   
 

 

 

 

This shou 

 

 

 

Broken Arrow Municipal Authority (Authority) located in Tulsa County serves 45,416 

sewer customers and 45,416 water customers. According to the 2020 U.S Census the 

population was 113,540.   

The Authority operates two wastewater treatment facilities, the Lynn Lane Wastewater 

Treatment Plant (WWTP) and the Haikey Creek WWTP. The current treatment process at 

the Lynn Lane WWTP is an activated sludge treatment process with average daily flow of 

2.7 MGD. The current treatment process at the Haikey Creek Wastewater Treatment 

Plant is an oxidation ditch treatment process with average daily flow of 8 MGD. The receiving waterbody for both 

plants is the Arkansas River which is listed on the 303(d) list for Enterococcus, Lead, Turbidity, and Cadmium. 

The Authority is experiencing issues within the system due to aging infrastructure throughout and population growth 

and expansion. Portions of the systems meter reading infrastructure is outdated, some lift stations and their 

subsequent force mains are nearing the end of their useful life and are undersized compared to the growth the 

Authority has experienced, several trunk sewers throughout the system are aging leading to increased inflow and 

infiltration issues, and the Lynn Lane WWTP belt filter press is aging and inefficient. The Authority will use proceeds 

to replace the older meters with fully remote meter reading systems, replace lift stations with larger capacity, 

rehabilitate trunk sewers where possible and replace trunk sewer where necessary, and replace the old belt filter 

press at the Lynn Lane WWTP to allow for more efficient dewatering of sludge.  

 

Broken Arrow Municipal Authority 

ORF-23-0167-CW 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $19,305,000.00 Approved Date:  September 20, 2022 

Assistance Provided    

Loan Amount: $19,305,000.00 Funded Date: September 23, 2022 

GPR: WE $1,230,687.20 Additional Subsidization: $500,000.00  
 Estimated Savings: $4,423,400.00 

 

 

Broken Arrow Municipal 

Authority 



Oklahoma CWSRF Annual Report 2023 11 

   
 

 

 

 
 

 

The Broken Bow Public Works Authority (Authority) located in McCurtain County serves 

1,459 sewer customers and 1,741 water customers. According to the 2020 U.S Census 

the population was 4,228.   

The Authority owns and operates a wastewater treatment facility where the current 

treatment process is Extended Aeration. The present average daily flow is 0.397 MGD, 

and the receiving waterbody is Yanubbe Creek which is not listed on the 303(d) list for 

impairment. The Authority is not under any Consent Order or Notice of Violation from 

the DEQ. 

The Authority's collection system includes 2 lift stations in need of rehabilitation in order to bring them into 

compliance with ODEQ regulations. Additionally, the sewer lines, consisting of clay, orangeburg, and iron pipe, are at 

the end of their useful life and experiencing high inflow and infiltration are in need of replacement. The Authority will 

utilize the proceeds for engineering the design of the lift stations and for a sewer system evaluation study (SSES) of 

the collection system. 

 

 

 

Broken Bow Public Works Authority 

ORF-23-0066-CW 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $617,710.00 Approved Date:  August 16, 2022 

Assistance Provided    

Loan Amount: $617,710.00 Funded Date: September 9, 2022 

GPR: EE $475,760.00 Additional Subsidization: $617,710.00  
 Estimated Savings: $944,700.00 

 

 

Broken Bow Public Works Authority 



Oklahoma CWSRF Annual Report 2023 12 

   
 

 

 

 
 

The Caddo Public Works Authority (Authority) located in Bryan County serves 431 sewer 

customers and 468 water customers.  According to the 2020 U.S Census the population 

was 1,017. 

The Authority owns and operates a wastewater treatment facility where the current 

treatment process is extended aeration. The average daily flow is  0.092 MGD and the 

receiving waterbody is Caddo Creek  which is listed on the 303(d) list for Enterococcus. 

The Authority is under consent order from the DEQ for unpermitted discharges and 

other violations. 

The Authority also has a wastewater collection system that experiences significant inflow and infiltration (I/I) and 

frequently illegally bypasses wastewater in violation of their NPDES permit. The Authority will utilize the proceeds for 

rehabilitation of existing manholes and sewer lines to include CCTV inspection and cleaning. These improvements will 

restore capacity and address I/I into the sewer collection system thereby reducing unintended flows to the 

wastewater treatment facility and preventing unpermitted discharges from wet weather.  

 

 

 

 

Caddo Public Works Authority 

ORF-23-0068-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $615,380.00 Approved Date:  August 16, 2022 

Assistance Provided    

Loan Amount: $615,380.00 Funded Date: September 9, 2022 

GPR:  $615,380.00 Additional Subsidization: $615,380.00  
 Estimated Savings: $958,100.00 

 

 

Caddo Public Works Authority 



Oklahoma CWSRF Annual Report 2023 13 

   
 

 

 

 
 

 

Central Oklahoma Master Conservancy District (District) located in Cleveland County 

serves 68,000 water customers as the regional providers of raw water for Lake 

Thunderbird for Norman, Del City and Midwest City. According to the 2020 U.S Census 

the population was 129,991 for Norman, 21,814 for Del City, and 58,406 for Del City, for 

a total population of 208,211. 

The District contracted with the University of Oklahoma/Oklahoma Geological Survey in 

2016 to conduct an emerging contaminant screening at Lake Thunderbird, discovering 40 

different emerging contaminants including pesticides, Pharmaceuticals and Personal Care Products (PPCPs), 

Perfluorooctanesulfonic acid (PFOs) and hormones. Also, Lake Thunderbird is listed on the 303(d) list for Chlorophyll-

a, Dissolved Oxygen, and Turbidity; however, the District is not under any Consent Orders or Notice of Violations from 

the DEQ. 

In order to further address the emerging contaminants issues within Lake Thunderbird, the proposed project is to 

furthur evaluate the presence, sources, concentrations, and seasonality of emerging contaminants.  

 

 

 

 

Central Oklahoma Master Conservancy District 

ORF-23-0095-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $755,000.00 Approved Date:  April 18, 2023 

Assistance Provided    

Loan Amount: $755,000.00 Funded Date: May 26, 2023   
Additional Subsidization: $755,000.00  

 Estimated Savings: $1,167,300.00 

 

 

Central Oklahoma Master 

Conservancy District 



Oklahoma CWSRF Annual Report 2023 14 

   
 

 

 

 
 

The Covington Utilities Authority (Authority) located in Garfield County serves 350 sewer 

customers and 323 water customers. According to the 2020 U.S Census the population 

was 472.  

The Authority owns and operates a lagoon wastewater treatment system. The average 

daily flow is 0.072 MGD, and the receiving waterbody is Covington Creek which is not 

listed on the 303(d) list for impairment. The Authority is not under any Consent Order or 

Notice of Violation from the DEQ. 

The Authority also maintains a sewer collectionsystem that is aged and deteriorated and in need of replacement in 

order to meet ODEQ regulations. Most of the sewer lines were clay and most of the manholes were brick. The 

conditions of the system result in increased inflow and infiltration thereby increasing the hydaulic loading on the 

lagoon system. The Authority will utilize the proceeds to replace approximately 1,470 linear feet (lf) of sanitary sewer 

main with 8-inch PVC pipe and to construct four new manholes. These improvements will address inflow and 

infiltration into the sewer collection system thereby reducing unintended flows to the wastewater treatment facility 

and preventing unpermitted discharges from wet weather. 

 

 

 

 

 

 

 

 

 

Covington Utilities Authority 

ORF-23-0147-CW 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $392,968.00 Approved Date:  September 20, 2022 

Assistance Provided    

Loan Amount: $392,968.00 Funded Date: September 27, 2022 

GPR: EE $392,968.00 Additional Subsidization: $392,968.00  
 Estimated Savings: $625,700.00 

 

 

Covington Utilities Authority 



Oklahoma CWSRF Annual Report 2023 15 

   
 

 

 

 

 
 

The Coweta Public Works Authority (Authority) located in Wagoner County serves 3,542 

sewer customers and 3,243 water customers.  According to the 2020 U.S Census the 

population was 9,654.   

The Authority owns and operates a flow through lagoon wastewater treatment system 

equipped with mechanical aeration followed by a polishing pond and disinfection basin.  

The design average daily flow is 3.0 MGD, and the receiving waterbody is Arkansas River 

which is listed on the 303(d) list for Enterococcus. 

The growth of the City is at a pace exceeding the state average for the next 20 years and the current treatment plant 

is not configured or equipped to provide adequate treatment for the flow associated with population growth. The 

project will include the construction of a new lift station, lagoon, lagoon partition walls to create two aeration basins, 

two aerobic sludge digesters, construction of one flow equalization basin, an activated sludge pump station, two 

secondary clarifiers, and sludge drying beds, in addition to modification of their existing disinfection basin. These 

improvements will allow adequate wastewater treatment for anticipated growth in the community and will help to 

maintain the water quality in the Arkansas River. 

This assistance is an increase to the original loan (ORF-19-0002-CW) of $11,373,000 due to substantial increase in 

construction costs. 

 

 

 

 

 

Coweta Public Works Authority 

ORF-19-0002-CWA 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $4,600,000.00 Approved Date:  September 20, 2022 

Assistance Provided    

Loan Amount: $4,600,000.00 Funded Date: September 23, 2022   
Additional Subsidization: $0.00  

 Estimated Savings: $1,529,300.00 

 

 

Coweta Public Works Authority 



Oklahoma CWSRF Annual Report 2023 16 

   
 

 

 

 

 

 

 

 

Davis Municipal Authority (Authority) located in Murray County serves 1,188 sewer 

connections and 1,493 water connections.  According to the 2020 U.S Census the 

population was 2,683. 

The Authority's wasterwater treatment plant was originally comprised of lagoon 

treatment systems, but these have since been abandoned with the installation of the 

mechanical WWTP in 1991. The Davis WWTP is currently located across two sections, 

being spaced approximately ¼ mile apart, the two respective sites are referred to as the North Plant and the South 

Plant. 

The Authority’s current activated sludge treatment process is reaching the end of its useful life and fails to meet 

ODEQ design flow requirements. The existing WWTP has a 34 MGD capacity which utilizes bar screens, grit chambers, 

two (2) aeration basins, a final clarifier, land application, a total retention lagoon, sludge drying beds, and UV 

disinfection.  The design average daily flow is 0.38 MGD, and the receiving waterbody is an Unnamed Tributary of Dry 

Sandy Creek which is not listed on the 303(d) list for impairment. 

The Authority's existing headworks has one bar screen and one vortex grit chamber, but operations staff describe 

instances of solids breakthrough that are attributed to poor headworks and clarifier operations. Ragging and clogging 

of the bar screen is a common occurrence that must be dealt with by hand, and the grit removal system has been out 

of service for at least five years. 

The Authority is not currently under any Consent Order for violations of improper operations and maintenance 

(O&M), nor have any active Notice of Violations been issued. However, several concerns have been raised by the 

Authority's operations staff, largely concerning the lack of redundancy and automation of various treatment plant 

processes. Operating without proper site lighting and control panels exposed to the elements causes further safety 

concerns during periods of shutdown or repair during inclement weather. 

The CWSRF funds will be utilized to upgrade the existing WWTP and aeration basins with a new package plant to 

include an activated sludge, clarification, and digestion process (ASCD), which is divided into two parallel trains 

accomplished by abandoning and relocating the existing aeration basins to the North Plant site with a new headworks 

facility, aeromod treatment system, rehabilitation of the UV disinfection system, mechanical dewatering facility, an 

operations building and SCADA upgrades. 

 

 

 

Davis Municipal Authority 

ORF-22-0021-CW 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $17,250,000.00 Approved Date:  April 18, 2023 

Assistance Provided    

Loan Amount: $17,250,000.00 Funded Date: May 10, 2023  
 Estimated Savings: $7,844,700.00 

 

 

Davis Municipal Authority 



Oklahoma CWSRF Annual Report 2023 17 

   
 

 

 

 

 

 

 

El Reno Municipal Authority (Authority) located in Canadian County serves 5,624 sewer 

customers and 6,254 water customers. According to the 2020 U.S Census the population 

was 16,989. 

The city of El Reno is within the Central North Canadian watershed and is one of the 

largest towns in the watershed, along with Yukon, and have experienced significant 

growth over the last decade.   Water samples at various locations along the North 

Canadian River have repeatedly exceeded Oklahoma water quality standards for 

Enterococcus as well as turbidity. As a result, this segment of the North Canadian River is 

on the 2004 303(d) list as impaired for pathogens and turbidity. Other 303(d) list waterbodies within the watershed 

include Lake Overholser and El Reno Lake, which are impaired by turbidity, and Shell Creek, which is impaired for 

pathogens and low dissolved oxygen. In addition, the Lake Overholser watershed up to the Canton Dam was 

designated a nutrient-limited watershed in 2006 due to TSI values exceeding 62 in the lake. 

The Authority needs a comprehensive analysis of local drainage systems and open channels for existing and future 

land use conditions to identify flood risk and for development of Drainage Capital Improvements Projects (CIP) to 

mitigate future stormwater events. The proposed project is to perform hydrologic and hydraulic analysis of identified 

unstudied open channel streams within the city limits and the extra territorial jurisdiction, and all appurtenances 

required to complete the project. While El Reno is not currently a regulated MS4 stormwater discharger, 

improvements to the local stormwater infrastructure can help control urban runoff pollution. 

 

 

 

 

 

 

 

El Reno Municipal Authority 

ORF-23-0096-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $440,000.00 Approved Date:  August 16, 2022 

Assistance Provided    

Loan Amount: $440,000.00 Funded Date: September 2, 2022   
Additional Subsidization: $440,000.00  

 Estimated Savings: $676,200.00 

 

 

El Reno Municipal Authority 



Oklahoma CWSRF Annual Report 2023 18 

   
 

 

 

 

 

 

 

The Geronimo Public Works Authority (Authority) located in Comanche County serves 

510 sewer customers and 520 water customers. According to the 2020 U.S Census the 

population was 1,158.  

The Authority’s current treatment process is a total retention lagoon with effluent 

discharge during high flows.  The design average daily flow is 0.30 MGD and the 

receiving waterbody is Lawtonka Lake which is listed on the 303(d) list for Chlorophyll-a.  

The Authority is not under any Consent Order or Notice of Violation from the DEQ. 

The Authority owns a sanitary sewage collection system which serves the entire City of Geronimo and was 

constructed utilizing vitrified clay and PVC pipe circa 1960 to 1970. Portions of the collection system, west of 

Chippewa Street, were replaced in 1997 and 2003, where smoke study data from the latter was utilized to determine 

the deteriorating condition of the existing pipes. The test identified sections experiencing inflow and infiltration 

issues.  The proposed project is to replace the existing sewer mains with 2,246 LF of PVC pipe, remove and replace 

three existing manholes with pre-cast concrete manholes, add new manholes at the end of five existing lines and all 

other appurtenances required to complete the project. 

The CWSRF proceeds will be utilized to address inflow and infiltration into the sewer collection system thereby 

reducing unintended flows to the wastewater treatment facility and preventing unpermitted discharges from wet 

weather. 

 

 

 

 

 

 

Geronimo Public Works Authority 

ORF-23-0122-CW 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $653,500.00 Approved Date:  August 16, 2022 

Assistance Provided    

Loan Amount: $653,500.00 Funded Date: September 9, 2022 

GPR: EE $626,056.65 Additional Subsidization: $653,500.00  
 Estimated Savings: $997,500.00 

 

 

Geronimo Public Works 

Authority 



Oklahoma CWSRF Annual Report 2023 19 

   
 

 

 

 

 

 

 

 

The Inola Public Works Authority (Authority) located in Rogers County serves 657 sewer 

customers and 666 water customers.  According to the 2020 U.S Census the population 

was 1,890.  

The town of Inola is in the Verdigris River watershed. The Verdigris River is currently 

listed on the 303(d) impaired waterbodies list for Enterococcus.  

The Authority has inadequacies in their stormwater collection system causing concerns 

of flooding during large rainfall events. While Inola is not currently a regulated MS4 

stormwater discharger, improvements to the local stormwater infrastructure can help control runoff of contaminants 

such as bacteria into local watersheds. The proposed project is to conduct a system-wide study, to test, make 

recommendations for improvements, and engineer (design and draw) plans to make corrections to the system as 

determined based on the results of the conducted study, plus all other expenses required to complete the analysis of 

the project. 

 

 

 

 

 

 

Inola Public Works Authority 

ORF-23-0152-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $171,000.00 Approved Date:  September 20, 2022 

Assistance Provided    

Loan Amount: $171,000.00 Funded Date: September 26, 2022   
Additional Subsidization: $171,000.00  

 Estimated Savings: $267,100.00 

 

 

Inola Public Works 

Authority 



Oklahoma CWSRF Annual Report 2023 20 

   
 

 

 

 

 

 

 

 

The Lawton Water Authority (Authority) located in Comanche County serves 29,583 

sewer customers and 29,882 water customers. According to the 2020 U.S Census the 

population was 90,381. 

The Authority owns and operates a Wastewater Treatment Plant (WWTP) where the 

current treatment process is a liquid train process with trickling filters, nitrification 

basins, return activated sludge (RAS) pump station and UV disinfection. The design 

average daily flow is 18 MGD and the receiving waterbody is Nine Mile Creek to East 

Cache Creek. Authority is not under any Consent Order or Notice of Violation from the DEQ. 

The existing plant operates a number of facilities which had their initial elements commissioned in the early 1970’s. 

Since that time, the plant has experienced several rounds of rehabilitation and upgrades. The facility has been mostly 

compliant over the facility’s history, but a significant percentage of the operating facilities are nearing the end of their 

useful life and struggling to meet treatment goals. 

The Authority was approved for a CWSRF loan on May 18, 2021 to rehabilitate or replace failing components of the 

WWTP. Over the course of time, costs of the project have increased and the Authority is in need of additional 

funding. The Authority also needs to replace approximately 10,000 of their existing 32,000 AMR water meters which 

have reached their useful life and needs to replace the AMR radio servers on the existing water towers. 

The CWSRF proceeds will be utilized as the additional funding required to complete the WWTP, the AMR water 

meters, and the AMR radio servers plus all appurtenances required to complete the project. 

The Authority will also utilize the CWSRF sponsorship program to address nonpoint source pollution caused by 

flooding and other stormwater runoff issues within in the Numu Creek drainage channel. The project will enhance the 

channel’s capacity for stormwater, mitigating flood risk to homes, businesses, and infrastructure within the 

channels’s flood plain. Channel enhancements will incorporate Green Infrastructure to not only increase capacity but 

also improve the water quality of runoff through natural filtration processes within veggetated swales and bio 

retention basins, as well as restore natural ecosystem within the channel, enhancing biodiversity and increasing the 

quality of life of the surrounding area. This non-point source pollution mitigation project is part of a pilot program for 

OWRB’s CWSRF program designated as the Sponsorship Program. The program is designed to address a water quality 

issue or initiative which must be approved under the state’s Nonpoint Source Management Plan (NPSMP). The 

Sponsorship model allows for a reduced interest rate when an applicant ‘sponsors’ a nonpoint source project by 

pairing with a traditional or non-traditional Clean Water State Revolving Fund (CWSRF) loan project. 

 

Lawton Water Authority 

ORF-22-0008-CWA 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $70,000,000.00 Approved Date:  October 18, 2022 

Assistance Provided    

Loan Amount: $72,900,000.00 Funded Date: November 7, 2022 

GPR: WE $2,348,089.85 Additional Subsidization: $0.00 

Sponsorship: $2,900,000.00 Estimated Savings: $35,659,300.00 

 

 

Lawton Water Authority 



Oklahoma CWSRF Annual Report 2023 21 

   
 

 

 

 

 

 

 

 

Marietta Municipal Authority (Authority) located in Love County serves 1,239 sewer 

customers and 1,239 water customers.  According to the 2020 U.S Census the population 

was 2,719.   

The town of Marietta is in the Red River watershed. The Red River is listed on the 303(d) 

impaired waterbodies list for Enterococcus, Lead and Turbidity. 

Approximately half the Authority’s stormwater drainage flowing through the developed 

downtown area flows through a reinforced concrete box under the Main Street/State 

Highway 32 and north through a pipe installed under the railroad. The reinforced concrete box in place under East 

Main Street and the metal pipe under the railroad are at the same elevation, which impedes drainage. This causes 

backup of approximately 6” into the downtown area during rain events, causing substantial flooding. These loan 

proceeds will be used to remove the existing box and construct a new, larger box to be installed at an elevation to 

properly convey the stormwater flow.  While Marietta is not currently a regulated MS4 stormwater discharger, 

improvements to the local stormwater infrastructure can help control runoff of contaminants such as bacteria and 

sediment into the local watershed.  

 

 

 

 

 

 

Marietta Municipal Authority 

ORF-22-0078-CW 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $690,000.00 Approved Date:  August 16, 2022 

Assistance Provided    

Loan Amount: $690,000.00 Funded Date: September 16, 2022   
Additional Subsidization: $690,000.00  

 Estimated Savings: $1,063,800.00 

 

 

Marietta Municipal 

Authority 



Oklahoma CWSRF Annual Report 2023 22 

   
 

 

 

 

 

 

 

 

Norman Utilities Authority (Authority) located in Cleveland County serves 40,788 sewer 

customers and 41,278 water customers.  According to the 2020 U.S Census the 

population was 128,026.   

The Authority owns and operates a wastewater treatment plant (WWTP) where the 

current treatment process is an Activated Sludge processing system which consists of bar 

screens, grit chambers, stormwater holding pond, primary and final clarifiers, aeration 

tanks, land application, sludge thickeners, anaerobic digesters, mechanical dewatering 

units, and ultraviolet disinfection. The average daily flow is 7.4 MGD, and the receiving waterbody is Canadian River 

which is listed on the 303(d) list for Enterococcus and Total Dissolved Solids. The Authority is not under any Consent 

Order or Notice of Violation from the DEQ. 

The Authority owns over 40,000 water meters. Most of these meters are read manually and a large portion are 

nearing or past the expected life span. In an audit conducted of the Authority’s system, it was found that there were 

apparent losses of 62.4 acre-feet and real losses of 2,985.4 acre-feet for a combined net loss of 3047.8 acre-feet, or 

19.6%. The Authority will utilize the proceeds to replace approximately 40,000 water meters and the electronics 

required to automatically transmit meter readings to the Authority across its service area. This project is expected to 

save 1981.3 acre-feet or 15% through improving distribution and customer leak detection and management, 

customer water conservation and management, improved metering accuracy, and theft detection and aversion. This 

project helps to meet Oklahoma’s Water for 2060 goals by focusing on water conservation through a reduction of 

unintended flows to the wastewater treatment plant. 

 

 

 

 

 

 

 

Norman Utilities Authority 

ORF-22-0062-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $15,000,000.00 Approved Date:  October 18, 2022 

Assistance Provided    

Loan Amount: $15,000,000.00 Funded Date: November 4, 2022 

GPR: WE $15,000,000.00 Additional Subsidization: $0.00  
 Estimated Savings: $1,728,900.00 

 

 

Norman Utilities Authority 



Oklahoma CWSRF Annual Report 2023 23 

   
 

 

 

 

 

 

 

Oklahoma City Water Utilities Trust (Trust) located in Oklahoma County serves 211,992 

sewer customers and 224,250 water customers.  According to the 2020 U.S Census the 

population was 681,054. 

The Trust owns and operates four wastewater treatment plants within the City, with 

capacities of 80MGD at North Canadian WWTP, 15MGD at Deer Creek WWTP, 10MGD at 

Chisolm Creek WWTP and 6MGD at South Canadian WWTP. All the plants include an 

advanced treatment process with bar screens, grit removal, primary/secondary clarifiers, 

aeration and chlorination/ dechlorination. Some facilities include ultraviolet disinfection, 

and sequencing batch reactor. This loan will primarily fund enhancements to North Canadian WWTP. The average 

daily flow for North Canadian WWTP is 59.7 MGD and the receiving waterbody is North Canadian River, which is 

listed on the 303(d) list for Enterococcus and pH. The Trust is not under any Consent Order or Notice of Violation 

from the DEQ. 

The Trust will utilize the proceeds for various improvement projects proposed for this fiscal year. The North Canadian 

Wastewater Treatment Plant (WWTP) is the largest WWTP for Oklahoma City and has several structures that have 

reached the end of their useful life and require upgrades and improvements including, but not limited to, influence 

conveyance replacement, primary and secondary clarifiers rehabilitation, adding an upgraded electrical and fiber 

optic loop throughout the plant. The Trust also has several other projects on their project list that will be funded with 

this loan:  

• Chisholm Creek WWTP electrical improvements 

• Wastewater lift station No. 36 improvements 

• WWTP biosolids and odor control management 

• North Canadian WWTP disinfection and dechlorination improvements 

• Overholser Dam structural stability improvements Phase I   

The Trust will also be decommissioning approximately 20 septic systems located in the Lake Overholser watershed 

and connecting those residences to the public wastewater system as part of a nonpoint source pollution mitigation 

effort. Lake Overholser is listed on the 303(d) list for turbidity and sulfates and streams within the watershed are 

listed for dissolved oxygen. These listings are likely related to excess nutrients in the watershed. Failing septic systems 

are generally a source of nutrients in watersheds. Connection to the publicly owned treatment works will prevent 

further degradation of the waterbodies in the area caused by failing septic systems. The non-point source project is 

part of a pilot program for OWRB’s CWSRF program designated as the Sponsorship Program. The program is designed 

to address a water quality issue or initiative which must be approved under the state’s Nonpoint Source Management 

Plan (NPSMP). The Sponsorship model allows for a reduced interest rate when an applicant ‘sponsors’ a nonpoint 

source project by pairing with a traditional or non-traditional Clean Water State Revolving Fund (CWSRF) loan project.  

 

Oklahoma City Water Utilities Trust 

ORF-21-0008-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $104,113,000.00 Approved Date:  September 20, 2022 

Assistance Provided    

Loan Amount: $104,113,000.00 Funded Date: September 27, 2022   
Additional Subsidization: $0.00 

Sponsorship: $600,000.00 Estimated Savings: $0.00 

 

 

Oklahoma City 

Water Utilities 

Trust 



Oklahoma CWSRF Annual Report 2023 24 

   
 

 

 

 

 

 

 

Pawhuska Public Works Authority (Authority) located in Osage County serves 3,000 

sewer customers and 3,800 water customers.  According to the 2020 U.S Census the 

population was 2,984.  

The Authority currently owns and operates a wastewater treatment lagoon where the 

current treatment process is Aerated Lagoons.  The average daily flow is 0.38 MGD and 

the receiving waterbody is Bird Creek which is listed on the 303(d) list for Enterococcus 

and Turbidity.  The Authority is not under any Consent Order or Notice of Violation from 

the DEQ. 

The Authority also maintains a collection system where the main lift station at 15th street was nearing the end of its 

useful life and experiencing pump and maintenance issues, especially during wet weather flows. The Authority will 

utilize the CWSRF proceeds to rehabilitate the main lift station by replacing pumps, pipe, controls, and adding a 

backup power supply. These improvements will address inflow and infiltration into the sewer collection system 

thereby reducing unintended flows to the wastewater treatment facility and preventing unpermitted discharges from 

wet weather.  

   

 

 

 

 

 

 

 

 

Pawhuska Public Works Authority 

ORF-23-0080-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $470,899.97 Approved Date:  September 20, 2022 

Assistance Provided    

Loan Amount: $470,899.97 Funded Date: September 29, 2022   
Additional Subsidization: $470,899.97  

 Estimated Savings: $746,100.00 

 

 

Pawhuska Public Works Authority 



Oklahoma CWSRF Annual Report 2023 25 

   
 

 

 

 

 

 

 

 

The Salina Public Works Authority (Authority) located in Mayes County serves 520 sewer 

customers and 821 water customers.  According to the 2020 U.S Census the population 

was 1,085. 

The Authority currently owns and operates a wastewater treatment plan with secondary 

treatment through a mechanical dewatering process with aeration tanks, aerobic 

digesters and ultraviolet disinfection.  The design average daily flow is 0.14 MGD, and the 

receiving waterbody is Lake Hudson which is listed on the 303(d) list for Dissolved 

Oxygen.  The Authority is not under any Consent Order or Notice of Violation from the DEQ. 

The Salina Public Works Authority has experienced several issues with its wastewater system due to heavy rain fall, 

debris hitting the sewer line and sludge freezing in the winter.  The Authority will utilize the proceeds to install sludge 

drying beds at the mechanical Wastewater Treatment Plant (WWTP), expand the Colvard pump station to 800 gallon 

per minute (gpm), rehabilitate the Ball Field pump station by adding two 120 gpm 5 horsepower pumps, new rails, 

control pannel, a stand by generator, fence and security camera, replace approximately 5,300 linear feet of existing 6-

inch force main with 10-inch force main from the Colvard pump station to the WWTP, and replace existing aerial 

creek crossing with three new concrete piers, 8-inch pipe, and one new manhole. This project will eliminate the 

surcharges at the Colvard and Ball Field pump stations, remove health and envionmental risks from discharges at the 

failed aerial creek crossing, remove the force main from the Grand River Dam Authority (GRDA) levee, and be more 

efficient in the operation costs of the system. 

 

 

 

 

Salina Public Works Authority 

ORF-23-0085-CW 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $2,242,000.00 Approved Date:  September 20, 2022 

Assistance Provided    

Loan Amount: $2,242,000.00 Funded Date: October 11, 2022   
Additional Subsidization: $1,000,000.00  

 Estimated Savings: $2,196,500.00 

 

 

Salina Public Works Authority 



Oklahoma CWSRF Annual Report 2023 26 

   
 

 

 

 

 

 

 

 

Shawnee Municipal Authority (Authority) located in Pottawatomie County serves 11,000 

sewer customers and 11,800 water customers.  According to the 2020 U.S Census the 

population was 31,377. 

The Authority currently owns and operates (2) WWTPs, North and South, that utilize a 

mechanical dewatering process with bar screens, grit chambers, flow equalization, 

aerobic and anaerobic digesters, land application, and chlorination/ dechlorination.  The 

North and South WWTP’s both have a design average daily flow of 3.0 MGD and the 

receiving waterbody is the North Canadian River. The segment of the river in which the South WWTP discharges to is 

listed on the 303(d) list for Enterococcus, Total Dissolved Solids, and Turbidity. The segment of the river in which the 

North WWTP discharges to is listed for Cadmium, Total Chromium, Copper, Fish Bioassessments, Lead, and Total 

Dissolved Solids.   

Due to age and condition of existing processes at the South WWTP, the Authority has been in violation of discharge 

permit limits.  To correct the issues, the Authority was approved for a loan on September 19, 2019 for $37,920,000 

for upgrades and modifications to the existing headworks, secondary treatment processes, and sludge handling of the 

North WWTP and to decommision and reroute flow from the South WWTP to the North WWTP. After the loan closed 

the Authority decided to change the scope of the project and hire a new engineer.  The new estimate required an 

additional $12,000,000 in loan funds. Therefore, they requested a second loan for the project which was approved on 

December 15, 2020.  In combination with the original loan, the funds is being used to construct a Southside lift 

station and a new SBR treatment plant at the Northside facility. As a result of this project, the south side discharge 

location will be removed, and treatment of the effluent will be discharged into the North Canadian River from the 

north location. Over the course of time, as costs of construction have increased, they returned to the Board for 

approval of an additional $65,635,000 to enable them to complete the WWTP project. 

 

 

 

Shawnee Municipal Authority 

ORF-20-0018-CWB 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $65,635,000.00 Approved Date:  August 16, 2022 

Assistance Provided    

Loan Amount: $65,635,000.00 Funded Date: August 31, 2022 

GPR: EE $151,700.00 Additional Subsidization: $1,000,000.00  
 Estimated Savings: $27,366,900.00 

 

 

Shawnee Municipal Authority 



Oklahoma CWSRF Annual Report 2023 27 

   
 

 

 

 

 

 

 

 

Stillwater Utilities Authority (Authority) located in Payne County serves 16,979 sewer 

customers and 20,604 water customers.  According to the 2020 U.S Census the 

population was 48,394. 

The Authority owns and operates a trickling filter and advanced treatment wastewater 

treatment plant (WWTP).  The design average daily flow is 10.0 MGD and the receiving 

waterbody is West Brush Creek. This facility is currently meeting all permit limits and the 

receiving water body is not listed on the 303(d) list for impairments.  

The Authority’s existing collection system is comprised of 19 lift stations and 1,255,687 linear feet of 6 to 48 in. sewer 

line composed predominantly of vitrified clay and PVC pipe, with stretches of aging, poor condition, reinforced 

concrete pipe including a sewer aerial crossing with washed out support piers.   

The Authority will utilize the proceeds to install approximately 7,500 feet of 48-inch sanitary sewer line, 730 feet of 

42-inch sewer line, 943 feet of 10-inch sewer line, replacement of a 30-inch diameter sewer aerial crossing, 

replacement of an aging lift station, and for an 18-inch drain line at the wastewater treatment plant. 

 

 

 

 

 

 

 

 

Stillwater Utilities Authority 

ORF-21-0025-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $6,000,000.00 Approved Date:  August 16, 2022 

Application Amount: $4,500,000.00 Approved Date: December 8, 2022 

Assistance Provided    

Loan Amount: $10,500,000.00 Funded Date: January 10, 2023   
Additional Subsidization: $1,000,000.00  

 Estimated Savings: $3,736,300.00 

 

 

Stillwater Utilities Authority 



Oklahoma CWSRF Annual Report 2023 28 

   
 

 

 

 

 

 

 

 

Talala Public Works Authority (Authority) located in Rogers County serves 273 sewer 

customers and 131 sewer connections. According to the 2020 U.S Census the population 

was 258. 

The Authority owns and operates a wastewater treatment facility that consists of a 

lagoon system utilizing two primary treatment lagoons and one storage lagoon with 13.3 

acres available for land application from the spray irrigation system. The design average 

daily flow is 0.02 MGD, and the receiving waterbody is Oolagah Lake which is listed on 

the 303(d) list for Dissolved Oxygen and Turbidity. The Authority is not under any Consent Order or Notice of 

Violation from the DEQ. 

The current wastewater treatment capacity is sufficient for the current population but not for any reasonable growth. 

The Authority will utilize the proceeds to purchase 20 acres of land adjacent to the existing irrigation site to be used 

for land application from its lagoon treatment system. This purchase will allow the Authority’s sanitary sewer system 

effluent to be treated and discharged more effectively for future population. 

 

 

 

 

 

 

 

Talala Public Works Authority 

ORF-22-0010-CW 

 

 

 

 

 

 

  
Binding Commitment    

Application Amount:   $88,679.25 Approved Date:  August 16, 2022 

Assistance Provided    

Loan Amount: $88,679.25 Funded Date: September 9, 2022   
Additional Subsidization: $88,679.25  

 Estimated Savings: $138,700.00 

 

 

Talala Public Works 

Authority 



Oklahoma CWSRF Annual Report 2023 29 

   
 

 

 

 

 

 

 

 

Tishomingo Municipal Authority (Authority) located in Johnston County serves 1,016 